ltem

DRWWWWWWWWWWNRNNNNNNNNNA & v v
COONDNBERON OO NRRON OO ADNPRONN OO NOORWON =

Part Number

W-A62000001
W-062000007
W-062000006
W-062000011
W-062000012
M-062000048
M-062000072
M-S62000046
W-A62000705
W-A62000036
W-A62000709
M-S63751547
M-S62000285
M-S62000057
W-062000063
W-062000310
M-S008022
W-0022021
M-S010005
W-062000086
M-062000077
W-062000064
M-062000082
M-062000081
M-S6120042
M-062000196
W-062000206
M-S63251497
W-A62000156
W-062000106
W-062000101
M-O06800001
W-062000131
M-S62000091
M-S007003
M-062000103
M-S62000104
M-S62000117
M-S63751118
M-S001053

62001 Parts List

Qty.

DN DMNDEDMNDMN A A A A A a W, A a D DD A a NN, O NN ,CT NN ,T WD N

Description

Housing Assembly
Upright Support R. H.
Upright Support L. H.
Horizontal Frame

Vertical Frame

Nylon Roller

Small Shaft

Shoulder Bolt

Double Pulley

Eccentric Pulley Assembly
Shaft Housing Assembly
Control Knob

Spring

5/16 Flat Washer

Small Shaft Spring

Main Shaft

V2" X %" Wave Washer
Cutter shaft pulley

E Ring Retainer

Knife Back Up Disk

Shaft Spacer

Lower Knife Guard

Ejector Wheel Rubber
Ejector Wheel

Ya X 1 Shoulder Bolt
Transport Wheel

Front Deck

Main Switch

Front Panel

Pressure Plate

Ski

6-32 X 3/8 Self Tap Screw
Upper Knife Guard
6-32X1S.H.C.S.

6-32 Hex Nuts

Ski Pivot

Pivot Retainer

Ski Arm Spring

Ya-20X 2" Large S.H. C. S.
10-32 X 2 Pan Head Screw



41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70

M-S62000136
W-A62000137
M-S63751510
M-S62000043
W-A62000096
W-A62000141
M-S62000144
M-S62000171
M-S007021
M-S61000058
M-S003048
M-S63251449
W-062000102
M-S63751583
W-A62000121
W-A62000186
M-S022023
M-S025010
M-S63000029
M-S62000308
M-S62000151
M-S62000073
M-S62000166
M-S62000320
W-062000071
W-062001187
W-062000309
W-062000126
W-A62000021
WRA032045

I

Hold Back Wheel

Hold Back Assembly
Ya-20 X2 7 S.H. C. S.
External Lock Washer
Rear Deck Assembly
Feed Stop Plate Assembly
Nylon Hex Cap Nut
Interlock Switch

Jam Nut

10-32 Hex Nut

10-32 X172 S.H.C. S.
Kep Nut Y- 20

Ski Arm

10-32 X1 S.H.C. S.
Hinged Cover

Rear Panel

12 Tooth Pulley

210 X L Timing Belt
Motor

Motor Bracket

Feed Belt

3/8 — 16 Left Hand Hex Nut
1 Amp Circuit Breaker
Lock Washer

Small Knife

Large Knife

Belt Guard

Scrap Chute

Single Pulley

Thumb Screw Knob



7,
.//.,}';{’

/ 767 <) X
~ e DL,

-2

bee

)

@ @ @@



i

|\
W
g

2

HOLIAS MOOTERUNT

7

A8

HOLIAS HIAO0




